- —

60000
00000
00000
00000
00000
00000
00000
00000
00000
00000
00000
00000
00000
00000
@000

(ONONORG)
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
O00®

o0oo
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0000
0QO06

e —

32.6

27.0

o o a@ = @
O

34.3




ITEM NO. PART NUMBER QTY.

1 Stair Side 1

2 Stair Tread 3
3 Clamp Jaw 2
4 Stair Leg 2
5 3/8"-16 Hex Cap Screw| 20
6 3/8" Washer 24
7 3/8"-16 Hex Nut 20
8 3/8" Lock Washer 20










	Sheet1(2)(2)(2)
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View12

	Sheet1
	Drawing View1
	Drawing View2

	Sheet1(2)
	Drawing View5

	Sheet1(2)(2)
	Drawing View7


